STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Ref: CED/TFL/12/2389 Dated: 02-12-2022
Dated of Test: 06-12-2022

To
Assistant Director (QCD)
WASA, LDA, Lahore
(M/s Shezone Pipe Industries)

Subject: - CALIBRATION OF HYDRAULIC JACK WITH GAUGE

(MARK: TFL/12/2389)
Reference to your Letter No. QCD/2340-41, Dated: 28/11/2022 on the subject cited
above. One Hydraulic Jack with Gauge as received by us has been calibrated. The
results are tabulated as under:

Total Range : Zero - 100 (Tonne)
Calibrated Range : Zero - 70 (Tonne)

Hydraulic Jack Reading (Tonne) | 10 20 30 40 50 60 70

(kg) 10800 | 21400 | 31700 | 41900 | 52000 | 62300 | 72600

Calibrated Load

(Tonne) 10.80 | 21.40 | 31.70 | 41.90 | 52.00 | 62.30 | 72.60
1 Tonne = 1000 kg

Calibration Curve For Jack
Calibrated Value (Tonne) =(1.026 x Jack Reading (Tonne)) +0.742
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK — Truk Pak Jv
Establishment of 200 Bedded Mother and Child Hospital & Nursing College at District

Bahawalnagar

Reference # CED/TFL 2392 (Dr. M Kashif)
Reference of the request letter # 4460/13/MA/04/105

Dated: 02-12-2022
Dated: 01-12-2022

Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
5o | Diameter/ Area = ‘2 S | Yield Stress | Ultimate Stress | = =
‘D . ) = R S . . o0 =
s = Size (in“) = o = (psi) (psi) g = “
z ~ | 2| | §
- S | E
2 | E¥ S £ | §| ke | (kg £ > £ > =
S 2 <= 2 < 2 < z < =
1| 0.381 3 0.378 | 0.11 | 0.112 | 3600 5100 72200 | 70790 | 102200 | 100300 | 1.10 | 13.8 s -
D
N8
2 | 0.406 3 0.390 | 0.11 | 0.119 | 4800 6300 96200 | 88680 | 126300 | 116400 | 0.90 | 11.3 | S«

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
High — Q Constructions
Construction of High-Q Mall at 3-A, Gulberg II, Lahore

Reference # CED/TFL 2396 (Dr. M Kashif) Dated: 02-12-2022
Reference of the request letter # QC/HQ/CIVIL/42 Dated: 02-12-2022
Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
T | ¥ :
N . = o
So Dlan.leter/ Area = 2T Yield Stress Ultimate Stress = =
S (in?) = | E3 (psi) (psi) 2| g
. o = = <
s (mm) S| o= =S -
™ S £
~ « ] « ] « ] « ] e
€| E| £| £| % = E £ s | 5]
2| E| 5 E| §| & ® | E| 5| E| § |2
1| 0411 10 9.96 | 0.12 | 0.121 3700 5100 67975 | 67500 | 93696 | 93100 | 1.40 | 17.5
2 | 0410 10 995 | 0.12 | 0.120 | 3700 5100 67975 | 67710 | 93696 | 93400 | 1.30 | 16.3

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer
Highway Sub Division
Raiwind
(Repair / Re-Construction of Road Bridge at Niaz Baig Distributry Sunder Raiwind Road,
District Lahore)
Reference # CED/TFL 2397 (Dr. M Kashif)
Reference of the request letter # 810/SDR

Dated: 02-12-2022
Dated: 18-10-2022

Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T ¥ E
5o | Diameter/ Area = ‘2 S | Yield Stress | Ultimate Stress | = =
‘D . ) = R S . . o0 =
- Size (in%) = o = (psi) (psi) S| €| 2
=) Ne! =) p— x —
z. s B 29| =
= S £
2 E¥ S5g E| 5| ke | (kg g g g g £
< | 2 <= 2 < z < z < =
1| 0.373 3 0.374 | 0.11 | 0.110 | 3900 5000 78200 | 78440 | 100200 | 100600 | 0.90 | 11.3

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Assistant Director

Defence Housing Authority

Gujranwala

“Construction of Sector Mosque, Package 1B)

Reference # CED/TFL 2398 (Dr. M Kashif) Dated: 02-12-2022
Reference of the request letter # 111/3/AD Bldgs/Gen/26 Dated: 09-11-2022
Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= = e g
= . = = . . =
&0 | Diameter/ Area - 2= Yield Stress | Ultimate Stress g =
Jo2 Size (in) 3 | E3 (psi) (psi) £ 2| g
s o _— <
z ~ | 2| | §
™ S £
2 | EE 52 £ | 5| kg | (kg £ 5 £ g =
e =) <« = =) <« =) <« =) <« =
= | Z 4 4 4
1| 0.372 3 0.373 | 0.11 | 0.109 | 3600 4800 72200 | 72620 | 96200 | 96900 | 1.40 | 17.5 =T
2 | 0.368 3 0.371 | 0.11 | 0.108 | 3400 4700 68200 | 69280 | 94200 | 95800 | 1.20 | 15.0 =&

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Sub Divisional Officer

Building Sub Division Hafizabad

Hafizabad

(Upgradation of D.H.Q. Hospital Hafizabad (Group No. 4)
Cpnstruction of Boundary Wall 9" Thick 8' Height)

Reference # CED/TFL 2399 (Dr. M Kashif) Dated: 02-12-2022
Reference of the request letter # 1883/HZ Dated: 26-11-2022
Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | Diameter/ | B g
) lameter Area = ‘2 S | Yield Stress | Ultimate Stress | = =
2| Gnen (in?) 3| 53| o (bsi) £l 2 g
> inch = = ° ® | =<
z (inch) 2 o =2 2| 5
- S | E
X =
2 E| & | E| g | kg | (kg = 5 £ g =
= | S| < < < S < | £
~ z Z Z Z

1] 0359 | 3/8 |0.367 | 0.11 | 0.106 | 3200 4700 64200 | 66800 | 94200 | 98200 | 1.30 | 16.3

20368 | 38 |0371| 011 | 0.108 | 3300 4700 66200 | 67260 | 94200 | 95800 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

3/8" Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Procurement Manager
Premier Developers & Builders
Lyallpur Galleria-II near Four Season Colony Samundri Road, Faisalabad

Reference # CED/TFL 2400 (Dr. M Kashif) Dated: 05-12-2022

Reference of the request letter # LG-11/033

Dated: 01-12-2022

Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
) -g él) .g
fn Diameter/ Area = 2T Yield Stress Ultimate Stress = =
| 2| size (in?) 3 | 3 (psi) (psi) £ 2| g
S = 2 =
z ~ | = 2| |
o S £
n — — — — =2 é
€| £ 35 £ % E| 5| £E| % |35 ¢
2 | ¥ 5§ 2 E 5 | kg | (kg £ > £ 5 =
= | 2 <= 2 < > < > < =
1 | 0.358 3 0.366 | 0.11 | 0.105 | 3300 4400 66200 | 69200 | 88200 | 92300 | 1.00 | 12.5 —
= 38

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Power Tracks
Lahore
(Coca Cola Plant Project)

Reference # CED/TFL 2402 (Dr. M Kashif) Dated: 05-12-2022
Reference of the request letter # NIL Dated: 05-12-2022

Tension Test Report  (Page-1/1)

Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= Bo =
~— . ] = .E
So Dlan.leter/ Area = 2T Yield Stress Ultimate Stress = =
= Size . 2 = < o . . o0 )
S 2 (in?) 2 | £3 (psi) (psi) IR
z ~ | A 2| 2| &
™ S £
n =2 é
2| E8 58 E| 5| ke | (ke g g g 5 | 2
S 2 - 4= 2 < 2 < 2 < =
1] 0.371 3 0.373 | 0.11 | 0.109 | 3600 4700 72200 | 72790 | 94200 | 95100 | 1.20 | 15.0
2 | 0373 3 0.373 | 0.11 | 0.110 | 3600 4700 72200 | 72460 | 94200 | 94600 | 1.30 | 16.3

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Director (North-3)
WASO-PAEC
“Construction of 120 Rooms Residential Building for Friendship at FFP Site”

Dated: 05-12-2022
Dated: 11-11-2022

Reference # CED/TFL 2403 (Dr. M Kashif)
Reference of the request letter # WASO-CMD-LOI-158/C

Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
) Diameter/ Area = 2T Yield Stress Ultimate Stress = =
D . . 2 = * S . . o0 S
s = Size (in%) = o (psi) (psi) g = “
z ~ | = 2| |
i S | E
S| 232 £| 3 E| | £E| 8 g ¢
2 | Exl 52 E| 5| kg | (ke £ g £ g | Z
= | 2 <= 2 < > < > < =
1 | 0.377 3 0.376 | 0.11 | 0.111 | 3100 4700 62200 | 61650 | 94200 | 93500 | 1.40 | 17.5 —
D
D
2 | 0.374 3 0.374 | 0.11 | 0.110 | 3000 4700 60200 | 60160 | 94200 | 94300 | 1.30 | 16.3 7
H
7]

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
Engineering Consultancy Services Punjab (Pvt) Limited
Construction of Baba Guuru Nanak University Nankana Sahib

Dated: 05-12-2022
Dated: 30-11-2022

Reference # CED/TFL 2404 (Dr. M Kashif)
Reference of the request letter # ECSP/BGNU/08

Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T | o g
) Diameter/ Area = 2T Yield Stress Ultimate Stress = =
D . . 2 = * S . . o0 S
s = Size (in%) = o (psi) (psi) g = “
z ~ | A 2| 2| F
R S £
n =2 é
€| E_| %5 £ % E| | £E| 8 g ¢
2 | EE 52 £| 5| kg | (kg £ 5 £ g | 2
= | 2 <= 2 < > < > < =
1 | 0.383 3 0.379 | 0.11 | 0.113 | 3700 5000 74200 | 72450 | 100200 | 97900 | 1.10 | 13.8 | _
[
2 | 0.383 3 0.379 | 0.11 | 0.113 | 3600 4800 72200 | 70420 | 96200 | 93900 | 1.10 | 13.8 % g
M

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Deputy General Manager Projects
Habib Rafiq Engineering (Pvt.) Limited
Construction of Sky Gardens Tower, Lahore

Reference # CED/TFL 2408 (Dr. Asad Ali) Dated: 06-12-2022
Reference of the request letter # HRLE/SKG/2022/090/2418-19 Dated: 06-12-2022
Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
= | Diameter/ < of g
) 1an.1e er Area = 23 Yield Stress Ultimate Stress = =
N (in?) 3 B3| o9 (psi) A
: 2 = | 2
5 o = & 2| B3
™ S £
~ < p— < p— [ o ] e e
& = g g g = s £ s =] X
2| E| 5| E| E|® |k | E| 5| E| |2
1| 0.419 10 10.06 | 0.12 | 0.123 | 3230 5250 59340 | 57790 | 96451 94000 | 1.20 | 15.0 3
2 | 0.420 10 10.07 | 0.12 | 0.123 | 3130 5200 57503 | 55910 | 95533 | 92900 | 1.20 | 15.0 | < Z

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S StarchPack (Private) Limited
StarchPack Greenfield Project at Kasur.

Reference # CED/TFL 2411 (Dr. Asif Hameed) Dated: 06-12-2022
Reference of the request letter # NIL Dated: 06-12-2022
Tension Test Report  (Page-1/1)
Date of Test 06-12-2022
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= | Diameter/ | B g
) lameter Area = 2 2 | Yield Stress | Ultimate Stress | = =
= Size . 2 = < © . . S0 o
| o= (in%) = o = (psi) (psi) £ €| 2
= = 8 = < o
4 - = 0 <
= S| §
S~ « o « — « o « o e
€ |28 55 =| % = E £ s | 5]
2 |EE/ 22 £| £| @ | E | £ | E| £ | Z
S | Z27 <= 2 < 2 < 2 < =
1| 0.413 10 9.99 | 0.12 | 0.121 | 4400 5500 80835 | 79830 | 101044 | 99800 | 1.20 | 15.0
2 | 0.405 10 9.89 | 0.12 | 0.119 | 4400 5500 80835 | 81420 | 101044 | 101800 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

10mm Dia Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




